
PUBLISHED REPORT 

New Issue Credit Rating – March 2024  Page 1 of 31 

  

 

 

Date:       March 15, 2024 
Analysts:  Ann Louise E. Casabuena 
 Fatima Elaine R. Magpantay-Pascual 
  

 

 

 

NEW ISSUE CREDIT RATING 

Proposed Issuance 

Amount Tenors Assigned Rating and Outlook 

₱12.0 billion, with an Oversubscription Option 
of up to ₱3.0 billion 

5 and 10 years PRS Aaa Stable Outlook 

 

Use of Proceeds: 

To fund the Company’s capital expenditures (CAPEX) 

Rating Definition 

Obligations rated PRS Aaa are of the highest quality with minimal credit risk. The obligor’s capacity to meet 
its financial commitment on the obligation is extremely strong. PRS Aaa is the highest rating assigned by 
[...]
another 15 years until 2037 from the initial expiration of 2022.  

In 2019, however, the water interruption in the southern portion of Maynilad’s West Zone prompted then-
President, Rodrigo Duterte to order a review of the provisions of MWSS’ CA with Maynilad and Manila 
Water Company, Inc. (Manila Water). The review by the Department of Justice showed that several 
onerous provisions were unfavorable to the government and the public. Given such, the Philippine 
government refused to comply with the arbitration ruling which ordered it to pay Maynilad the ₱3.4 billion 
compensation for losses which stemmed from MWSS’ delayed implementation of the relevant tariffs for 
the rate rebasing period from 2013 to 2017. The government, likewise, revoked the extension of its 
concession agreement to 2037.5 

In an effort to cooperate with the government, in 2020, Maynilad decided to not pursue/demand the 
arbitration rulings. Such a decision was made to settle the dispute and to allow for a proper renegotiation 
of the RCA. 

On May 18, 2021, Maynilad and MWSS signed the RCA which confirmed Maynilad’s concession term until 
July 31, 2037. With the signing of the RCA, Maynilad’s status also changed from being an agent and 
contractor of MWSS to a public utility. A tariff freeze until December 31, 2022 was also implemented as 
part of the RCA.  

Considering that its RCA is until 2037 while its legislative franchise is until 2047, Maynilad formally applied 
for a 10-year extension of the RCA’s term on August 9, 2022, to align with the Company’s 25-year legislative 
franchise.6 While both the RCA and legislative franchise grant certain rights to Maynilad, these two differ 
in terms of nature and scope. A legislative franchise is granted to a company seeking to operate as a public 
utility through legislation enacted by the government.7 On the other hand, the CA functions as a contract 
between Maynilad and the government, obliging the former to provide water and sewerage services to 
the West Zone of Metro Manila according to a detailed set of targets.  

 
4 https://ro.mwss.gov.ph/transparency-seal/on-governance-matters/structure/ 
5 https://www.rappler.com/business/246902-mwss-cancels-manila-water-maynilad-concession-agreement-extension 
6 The legislative franchise was granted on January 2022. 
7 Other industries that require legislative franchises include telecommunications and broadcasting. 



Maynilad Water Services, Inc.   PUBLISHED REPORT 
 

New Issue Credit Rating – March 2024  Page 7 of 31 

Subsequently, on September 14, 2022, Maynilad proposed to the MWSS certain amendments to the RCA. 
Such amendments include (1) reinstatement of the Foreign Currency Differential Adjustment mechanism; 
(b) Adjustment in the Consumer Price Index factor from 2/3 to 3/4 of the percentage change in the 
Consumer Price Index of the Philippines; and (c) exclusion of certain events from what may not be 
considered as Material Adverse Government Action. The amendments to the RCA were signed by MWSS 
and Maynilad on May 11, 2023. Such retroactively took effect on June 29, 2022, the date of the effectivity 
of the RCA.8 

In December 2023, a public hearing in relation to the Company’s application for term extension was 
conducted. According to Maynilad, the extension is necessary to recoup investments while providing more 
affordable water services to its customers. The extended RCA will allow Maynilad to have a longer period 
of cost recovery which will result in lower tariff increases. 

Rate Rebasing 

Rate Rebasing is the process of adjusting water rates every five years. It determines the level of rates for 
water and sewerage services that permit the water concessionaires to recover its operating, capital 
maintenance, and investment expenditures over the life of the concession. 

The rate adjustment is subject to the review and recommendation of the MWSS RO and the approval of 
the MWSS Board of Trustees (BOT). 

Given the review of the CA in 2020, the rate adjustments for 2020 and 2021 were not implemented. 
Similarly, a tariff freeze was also implemented in 2022 as stipulated in the signed RCA. As a result, Maynilad 
was only able to implement the first tranche of the Fifth Rate Rebasing period (2018-2022). Such was also 
the first tariff adjustment implemented by the Company since it filed the arbitration case against MWSS 
in 2013. 

In November 2022, the MWSS BOT approved Maynilad’s rate rebasing adjustment for the Sixth Rate 
Rebasing period (2023-2027). The first tranche was implemented in 2023.9 MWSS also approved 
Maynilad’s ₱7.87 per cubic meter (cu. m.) rate increase for 2024. According to Mr. Patrick Lester Ty, MWSS 
RO Chief Regulator, the adjustments took into consideration ₱1.40/cu.m. for inflation and ₱6.47/cu.m. for 
capital spending.10 Such were the highest tariffs implemented historically. 

 
8 https://www.mpic.com.ph/wp-content/uploads/2023/05/MPIC-17C-Maynilad-signing-of-the-Amendments-to-the-Revised-
Concession-Agreement-filed-11-May-2023.pdf 
9 https://www.gmanetwork.com/news/money/companies/851753/mwss-approves-water-rate-hikes-for-manila-water-
maynilad/story/ 
10 https://www.gmanetwork.com/news/money/companies/891200/mwss-approves-water-rate-hike-of-manila-water-maynilad-
in-2024/story/ 



Maynilad Water Services, Inc.   PUBLISHED REPORT 
 

New Issue Credit Rating – March 2024  Page 8 of 31 

Table 1. Rate Rebasing (2018 - 2027) 

  

Starting 2025, Maynilad’s environmental charge will increase from 20% to 25%, subject to the Company’s 

attainment of the 25% sewerage coverage by the end of 2024. As of end-2023, the account-based 

sewerage coverage of the Company was 23%. 

For 2026 and 2027, Maynilad’s rate increase will depend on the completion of the new water source – 

Kaliwa Dam. The foregoing is a new water source project by the MWSS that is expected to address the 

water supply deficit. The project is expected to be completed on or before 2028. 

Legislative Franchise 

On January 22, 2022, Maynilad was granted a 25-year legislative franchise as a public utility to establish, 
operate, and maintain a waterworks system and sewerage and sanitation services in its concession area. 

Other highlights stipulated in RA 11600 include the following: 

• The grant of authority to MWSS to extend the RCA for 10 years to coincide with the term of the 
franchise, if public interest so requires 

• Non-recovery of Corporate Income Tax (CIT). The charges for water and wastewater services will 
no longer be subject to the 12% VAT, but will be subject to Other Percentage Tax (“OPT”). 

• The completion of Maynilad’s water and sewerage projects to attain 100% coverage by 2037 

• To publicly list at least 30% of the Company’s outstanding capital stock within five years from the 
grant of the franchise 

In an interview with Maynilad President Mr. Ramoncito Fernandez, he stated that the Company started its 
preparations for its IPO which is expected to be in 2025 or 2026, ahead of the deadline set by the Congress.  

The management highlighted that the discussions and renegotiations in previous years have created a 
more favorable regulatory environment. These events also equipped Maynilad's leadership with 
experience in navigating such difficult situations.  



Maynilad Water Services, Inc.   PUBLISHED REPORT 
 

New Issue Credit Rating – March 2024  Page 9 of 31 

National Water Resources Act11 

In December 2023, the proposed House Bill 9663, also known as the National Water Resources Act, was 

approved in its second reading. The bill is a priority bill cited by President Ferdinand R. Marcos Jr. in his 

second State of the Nation Address. The bill seeks to create the Department of Water Resources (DWR) 

and establish the national framework for water resource management. The DWR would be the primary 

agency responsible for the thorough and unified identification and mapping of all water resources, as well 

as for planning, policy creation, and management. 

The bill also proposes the creation of the Water Regulatory Commission (WRC), an independent, quasi-

judicial regulatory body with overall authority to all service providers intending to provide water supply.  

If the bill is passed into law, the MWSS will be an attached agency of the DWR, and its economic and 

regulatory functions will be transferred to the WRC. All disputes, therefore, arising from the concession 

agreements will have to be resolved by the courts and no longer through arbitration.  

Operations 

Water Supply 

Maynilad’s primary business is to provide piped-in water supply to its customers through its network of 
facilities and conveyances. About 88% of the Company’s raw water is sourced from the Angat and Ipo 
Dams. In turn, these dams get their water from three rivers, namely: Umiray, Angat, and Ipo. The rest of 
Maynilad’s water supply comes from the Laguna Lake – the largest lake in the country. The extracted raw 
water from these dams undergoes several treatment processes in the Company’s treatment facilities 
before it passes the standards for potable water.  

Figure 3. Water Production and Distribution 

 

 

 
11 https://www.pna.gov.ph/articles/1215008#:~:text=Marcos%20Jr.,and%20the%20Water%20Regulatory%20Commission. 



Maynilad Water Services, Inc.   PUBLISHED REPORT 
 

New Issue Credit Rating – March 2024  Page 10 of 31 

Water Distribution 

The Company is currently operating and maintaining five water treatment plants (WTP) with a total design 
capacity of 2,850 MLD (million liters per day).  

1. La Mesa Treatment Plant 1: A standard flocculation-settlement-rapid gravity filter plant12 designed by 
Camp, Dresser and McKee (American company).  

2. La Mesa Treatment Plant 2: A pulsator-type plant13 that uses modern vacuum process technology. It 
was designed by Degrémont (French company recognized as a world specialist in water treatment 
plants). Both LMTP 1 and 2 and their processes are manually operated. 

3. Putatan Treatment Plant 1: Tapping water from Laguna Lake, it is the largest membrane-based water 
treatment plant14 in the Philippines. The plant uses large-scale ultrafiltration and reverse osmosis. 

4. Putatan Treatment Plant 2: It is Maynilad’s second plant to tap raw water from Laguna Lake. It uses an 
advanced, multi-stage process for treating water. 

5. Poblacion Water Treatment Plant in Muntinlupa: This is Maynilad’s third WTP to tap Laguna Lake as a 
water source. The facility is operating partially and has a current capacity of 50 MLD. Once fully 
operational, it can produce 150 MLD of potable water. 15 

Table 2. Water Treatment Plants 

 

Aside from the aforementioned plants, the Company also operates and maintains three modular 
treatment plants (MTP). 

In June 2023, the Parañaque NEW WATER Treatment Plant secured an operational permit following its 
consistent compliance with the Philippine National Standards for Drinking Water (PNSDW). This facility is 
a membrane-based water treatment plant that converts the treated effluent of the Parañaque Water 
Reclamation Facility into a drinking water supply. It currently serves two barangays in Parañaque City. 

Maynilad has two MTPs in Valenzuela and Anabu. Anabu MTP, however, is operating partially with a 
current capacity of 5 MLD. 

 

 
12 Uses a combination of coagulation, flocculation, sedimentation and filtration 
13 Pulsator clarifier is equivalent to the flocculation and sedimentation process of LMTP 1 
14 Employs membrane separation processes such as microfiltration, ultrafiltration, reverse osmosis and nanofiltration 
15 https://www.mayniladwater.com.ph/maynilads-php11-b-poblacion-treatment-plant-nears-completion/ 



Maynilad Water Services, Inc.   PUBLISHED REPORT 
 

New Issue Credit Rating – March 2024  Page 11 of 31 

Treated water supply from the treatment plants is distributed by gravity or pumping, or a combination of 
both. As of December 31, 2023, Maynilad operates and maintains 38 pumping stations, 35 in-line boosters; 
and has laid approximately 11,468 km of total water pipelines. The Company also has 39 reservoirs with a 
total holding capacity of over 750 million liters of potable water. Before Maynilad was reprivatized in 2006, 
the Company only had 7 reservoirs. 

Wastewater Services 

In addition to providing water services, Maynilad is also mandated to provide wastewater services to the 
West Zone of the Greater Metro Manila area. Parts of Maynilad’s concession area are connected to the 
Company’s sewerage network to facilitate efficient collection and transport of wastewater from end-users 
to the treatment facilities. Such service is also provided to prevent the pollution of streams and other 
bodies of water. 

To date, Maynilad operates six sewerage systems or catchments with 23 Water Reclamation Facilities 
(WRF) - 21 Sewage Treatment Plant (STP) and 2 Joint Sewage and Septage Treatment Plants (SSpTP). 
Maynilad’s sewerage systems are located across the catchments in Manila, Quezon City, Caloocan-
Malabon-Navotas, Muntinlupa, Pasay, and Parañaque. 

Customers in the non-sewered areas, on the other hand, are provided with septic tank cleaning or 
sanitation services. Maynilad offers programmed desludging and desludging on demand.16 Such services 
include the collection and transport of septage from individual septic tanks to Maynilad’s septage 
treatment facilities at regular intervals or once every five years. The Company has three septage treatment 
facilities in the West Zone located in Dagat-Dagatan, Veterans Village, and Alabang-Zapote. Maynilad also 
has 93 vacuum truck units used for its desludging operations. 

Customers 

Maynilad is the largest private water concessionaire in the Philippines in terms of customer base. As of 
end-2023, Maynilad had 1,532,463 billed water services.  

Water and sewer service accounts are classified into four categories, namely, residential, semi-business, 
commercial, and industrial. Residential refers to the water and sewer services used for domestic and 
sanitary use of a person or family living in one structure and built only as a domicile. Domestic and sanitary 
uses include: cooking, washing, bathing, flushing, laundry, and maintaining house facilities, all for the use 
of the permanent residents, their guests, and domestic helpers (workers are excluded). Semi-business 
refers to the use of water/sewer services by persons or entities engaged in a small non-domestic activity. 
Commercial refers to the use of water/sewer services by a private or public institution engaged in non-
domestic/economic activities. Industrial refers to the use of water/sewer services by both private and 
government institutions engaged in the processing of goods from one form to another of higher economic 
value. 

 
16 Programmed desludging is a pro-active desludging service in an identified programmed area while desludging-on-demand is a 
desludging service rendered upon the request of customers. 



Maynilad Water Services, Inc.   PUBLISHED REPORT 
 

New Issue Credit Rating – March 2024  Page 12 of 31 

Figure 4. Customer Classification 

 

Operating Highlights 

Historically, Maynilad derived approximately 82% of its revenue from the supply of water and 17% from 
its wastewater services. Revenue from water and wastewater services includes: water charges, 
environmental charges, and sewerage charges. In 2022, Maynilad bounced back after two consecutive 
years of declining operating revenue. At the onset of the pandemic, in 2020 and 2021, the Company 
experienced a 4% revenue decrease. It should be noted, however, that such a decline in topline during the 
pandemic was relatively modest compared to other industries or sectors. In 2022, Maynilad achieved a 
4.2% growth in operating revenue as the country began its recovery from the effects of the pandemic.  

Table 3. Key Operational Indicators 

 

Total billed volume,17 a critical revenue driver, grew by a minimal rate of 2% in 2019. Such growth, however, 